

Test Report

Report No.: STL20260803009E

Report Date: 2026-08-03

Page: 1 of 3

Applicant : GUANGZHOU BEST LEATHER & CASE CO.,LIMITED

Address : ROOM809#,Building#2, LONGTOU HARDWARE MARKET, Shiling Town, Huadu
District, Guangzhou, China

The following merchandise was submitted and identified by client as:

Sample Name : Zip around weekender Espresso

Order No. : /

Style No. : /

Buyer's Name : /

Goods Exported to : /

Number of Sample : 1PC

Received Date : 2026-08-03

Tested Date: : 2026-08-03 To 2026-08-03

Test Result(s) : Please reference to next page(s).

Approved: _____

Raymond

Technical Director



This report is invalid without official seal and authorized signature. Any alteration is not permitted and shall make this report invalid. The test results are only valid for the tested sample. Any objection shall be submitted within 15 days upon report receipt. Partial reproduction is prohibited without prior written approval. This report is for internal R&D and quality control reference only, and shall not be regarded as official certification.

Guangzhou STL Testing Technology Co., Ltd.

广州市顺通检测科技有限公司

No. 15, Hehe road, Shiling, Huadu Dist., Guangzhou, Guangdong Province, China

广州市花都区狮岭镇合和路 15 号 Tel: 86-20-36922002 Website: <http://www.stl-lab.com>

Test Report

Report No.: STL20260803009E

Report Date: 2026-08-03

Page: 2 of 3

Test Result(s)

1. Oscillatory impact:

Test Method: With reference to QB/T 2922-2018 .

Sample No.	Test Item(s)	Client's Requirement	Test result	Conclusion
1	Oscillatory impact	No body cracking,no deformation for each part, no damage or split seam after shaking impact.fixed part and joint part should be not loose.bag lock unlocked normally, code lock was not stuck, skipped number, ticked off,disordered number or code lost control.	Loaded weight 5kg, the single shoulder strap oscillation 250 cycles, all components were not damaged., Loaded weight 6kg the double handle oscillation 400 cycles,all components were not damaged.	Pass

This report is invalid without official seal and authorized signature. Any alteration is not permitted and shall make this report invalid. The test results are only valid for the tested sample. Any objection shall be submitted within 15 days upon report receipt. Partial reproduction is prohibited without prior written approval. This report is for internal R&D and quality control reference only, and shall not be regarded as official certification.

Guangzhou STL Testing Technology Co., Ltd.

广州市顺通检测科技有限公司

No. 15, Hehe road, Shiling, Huadu Dist.,Guangzhou, Guangdong Province, China

广州市花都区狮岭镇合和路 15 号 Tel: 86-20-36922002 Website: <http://www.stl-lab.com>

Test Report

Report No.: STL20260803009E

Report Date: 2026-08-03

Page: 3 of 3

Test Material list:

Sample No.	Tested Sample/Part Description	Location
1	Zip around weekender Espresso	Black Bag

Sample(s) Photo



----- End of Report -----

This report is invalid without official seal and authorized signature. Any alteration is not permitted and shall make this report invalid. The test results are only valid for the tested sample. Any objection shall be submitted within 15 days upon report receipt. Partial reproduction is prohibited without prior written approval. This report is for internal R&D and quality control reference only, and shall not be regarded as official certification.

Guangzhou STL Testing Technology Co., Ltd.

广州市顺通检测科技有限公司

No. 15, Hehe road, Shiling, Huadu Dist., Guangzhou, Guangdong Province, China

广州市花都区狮岭镇合和路 15 号 Tel: 86-20-36922002 Website: <http://www.stl-lab.com>